

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-02-23 14:24:36

Date of Next Testing: 2028-02-22 14:24:36

Product Name: **Silver Behenate**

CAS Number: 2489-05-6

Specifications & Purity: $\geq 95\%$

Lot #: A2424413

SKU #: **S161399**

Version: **1**

Analysis #: **287977**

Storage Temperature: Protected from light, Room temperature

Parameter	Limit Values	Result
Purity (Argentmetric Titration)	95-100 (%)	95.35000 %
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager